State of California
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION

ORDER NO. 96-044
NPDES NO. CA0056294
WASTE DISCHARGE REQUIREMENTS
FOR

CITY OF THOUSAND OAKS ‘
(Hill Canyon Wastewater Treatment Plant)

The California Reglonal Water Quahty Control Board (RWQCB) Los Angeles Region (Reglonal
Board) finds: _

1. -

- The Clty of Thousand Oaks (hereinafter the Clty or Discharger) discharges municipal and
industrial wastewater from the Hill Canyon Wastewater Treatment Plant (HCWTP) under.

~ waste discharge requirements containedin Order No. 93-016 (NPDES No. CA0056294)
- adopted by thls Regional Board on April 5, 1993. .

" The Clty has filed a Report of Waste Dlscharge (ROWD) and has applled for renewal of

its waste discharge requlrements and National Pollutant Drscharge Ellmmatron System
(NPDES) permit. : :

- The HCWTP, located at 9600 Santa Rosa -Road, Camairillo, is a tertiary,Wast_ewater
treatment plant with a design capacity of 10.8 million gallons per day (mgd). _Treatment :
consists of comminution, aerated grit removal, primary sedimentation, primary flow
equalization, conventional activated sludge biological secondary treatment secondary
»clarlt"catlon multl media filtration, chiorination, and’ dechlonnatlon :

- Sludge is treated by anaeroblc drgestlon dewatered by belt press and air dried on lined

sludge drying beds. Dried sludge is hauled by Yakima Compost Co., Inc., and applied
to land owned by the Buttonwulow Land and Cattie Co., at Buttonwnlow Kern County,
Callfornla : : .

Figures 1 and 2. show the Iocatlon of the plant and the schematlc of wastewater flow.

HCWTP dlsoharges tertiary treated munlc:|pal and lndustnal wastewater into North Fork

“Arroyo Conejo, a tributary of Conejo Creek, through Discharge Serial No. 005 (Latitude
34° 12’ 38", Longitude 118° 55' 12"). Seventy percent of the total flow of Conejo Creek
originates from HCWTP. During storm events, HCWTP discharges non-contaminated
storm water into North Fork Arroyo Conejo through Discharge Serial No. 001 (Latitude

" 34° 13’ 21", Longitude 118° 55' 17"), Discharge -Serial No. 002 (Latitude 34° 13" 17",

Longrtude 118° 55’ 17"); and Discharge Serial No. 003 (Latitude 34° 13’ 06", Longitude

- 118° 55’ 21"); and into South Fork Arroyo Conejo thiough Discharge Serial No. 004

(Latitude 34°12’ 53", Longitude 118° 55’ 14"). North Fork Arroyo Conejo and South -
Fork Arroyo Conejo are tributaries to Calleguas Creek, a water of the United States,
above the Calleguas Creek estuary and Mugu Lagoon, and is part of the Calleguas Creek

Watershed Management Area
May 9, 1996
" Revised: May 28, 1996




City of Thousand Oaks Hill Canyon Wastewater Treatment Plant NPDES No. CA0056294
Order No. 96- 044 ‘ . _

10,

The City has developed a phased wastewater capital improvement program. The 15-year
program was formulated to provide for the construction of the most critical facilities in the -
first phase, construction of primary regulatory compliance related facilities in the second
phase, and-construction of expansion and other replacement facilities in the third and
final phase. -Projects include nitrification and denitrification, UV disinfection, additional

_ secondary clarification, additional filtration, gravity belt thickenmg, belt press dewatering,

power ‘generation and distribution, and other prOJects to expand its treatment facility to
a design capacity of 14 0 MGD. o

_The ROWD descrlbes the 1995 dlscharge as follows

Annual Lowest Highest

Constituent ~ Unit Average ~ Monthly Avg. Monthly Avg.

~ Flow o mgd ©..9.078 - 8.435 10.890

" pH pH units  — - 6.7 7.1
Temperature °F . 70 68 . 72

-~ BOD ‘ - mg/L 55 40 7.2

- Total dissolved solids - mg/L 611 =~ 591 635
Suspended solids ~  mg/L" 51 . .38 : 6.7
Settleable SOlldS - omLL <01 <01 <01

The U S. Envnronmental Protectlon Agency (USEPA) and the Reglonal Board have
classified this dlscharge asa major discharge.

HCWTP does not have water reuse requirements currently, but'has mVestrQatéd the -

- feasibility of reuse for agriculture irrigation, and has submrtted an appllcatlon for Water '

nghts to the State Board

"-The Board adopted a rewsed Water Quahty Control Plan (Basin Plan) for the Coastal

- Watersheds of Los Angeles and Ventura Counties on June 13, 1994. The plan contains
. hannﬁmal uses and water qnnllhl nhrnr‘h\/ne 'Fnr the North and South Forks nf Arrn\m.

e

Conejo and other trlbutarles of Calleguas Creek and for the Arroyo Santa Rosa ground -
water basin.

'The beneficlal uses of the reoeivlng waters are:

, (Arroyo Conejo: Hydro Unit 403. 64)
- potential:  municipal and domestic water supply,

- existing: . groundwater recharge, freshwaterreplenlshment contactand non-contact |
water recreation, warm freshwater habitat, and wildlife habltat

(Conejo Creek: Hydro Unit 403.12)

- potential:  municipal and domestic water supply, :

- existing: . industrial service supply, industrial process supply, agrlcultural supply,
groundwater recharge, contact and non-contact water recreation, warm
freshwater habltat and wrldlrfe habitat;




City of Thousand Oaks, Hill Canyon Wastewater Treatment Plant ~ NPDES No. CA0056294
Order No. 96-044 ‘

11.

12.

13,

14,

(Calleguas Creek Hydro Unit 403. 12)
- potential: municipal and domestic water supply;

- existing:  industrial service supply, industrial process supply, agrnculturai supply,
: - groundwater recharge, .contact and non-contact water recreation, warm.

~ freshwater habitat, and W|IdI|fe habltat

~ (Calleguas Creek Estuary Hydro Unit 403.11) -
-- potential: ~ navigation, water contact recreation;

-‘existing:  non-contact water recreation, commermal and sport f|sh|ng, estuanne

. habitat, wildlife habitat, preservation of rare, threatened or endangered

species, migration of aquatic organisms,. spawnmg, reproductron and/or
early development, and wetland habltat

The 1996 State Water Resources Control Board’s (SWRCB) Water Quallty Assessment

(WQA) identified the water quality conditions of water bodies in-the state. Within the

Calleguas Creek Watershed the following water bodies are classified as impaired

waterbodies: Mugu Lagoon, tributaries  from duck ponds to Mugu lagoon Calleguas
Creek (Estuary to Arroyo Las Posas), Revlon Slough and Beardsley Channel/Wash,
Conejo Creek/ Arroyo Conejo North Fork, Arroyo Las Posas, and Arroyo Simi. Impaired

' waters do not support beneficial uses.

- Water quahty problems assomated W|th thls watershed are: sedlmentatlon pestxmdes :

nitrogen, nitrate and nitrite, algae, total dissolved solids (TDS), chioride, sulfate,

ammonia, metals, and organic chemicals... Known and/or suspected pollution sources. - '
include: urban and agricultural runoff, septic tanks, abandoned wells, seawater intrusion,

mlnmg operatlons and storm water..

: Durlng 1995, the chloride concentratlons ofthe final effluent ranged from 108 mg/Lto 132
mg/L (annual average 127 mg/L) The daily maximum chloride limitation in Order 93-016 -

was 150 mg/L. On March 26, 1990, the Board adopted Resolution No. 90-004, which
stated that because of the long term drought in California, the Board would temporanly

not onf’nrr\n the nhlr\rlrin limit \Mhnrn \l;n!ntlnne wera prnm::rlh/ due to mr‘r'na:ar{ Phlnrlr'ln

(R RV N LS RE =t i )

concentrations in 1mported water. The Discharger has been in consistent compllance

their permit limit for chloride; however, they have requested to continue coverage under .
Resolution No. 90- 004 : :

v'bThere is public contact in the downstream areas; hence the quallty of treated effluents
dlscharged to Calleguas Creek and |ts trlbutanes must be such that no health hazard is "
Vcreated : : :

Due to high ammonia concentrations currently present in the effluent, the Dlscharger may
not be able to comply at all times with the acute toxicity limitation of 90 percent average

survivals nor with the chronic’ toxmty objectlve of 1.0 TUc W|thout modlflcatlons in the

treatment process.

To achieve full complvlance the City proposes to build full nitrification and denitrification

facilities at the HCWTP. In January 1995, the City completed their Prellmlnary Plan. The
pro;ect will proceed in accordance with the following schedule




City of Thousand Oaks, Hill Canyon Wastewater Treatment Plant NPDES No. CA0056294
Order No. 96-044 ‘

15. .

47,

18,

Implementation Steps . Scheduled Date
) ‘Complete Final plan - - June 1998

Begin construction - -+ October 1998

End construction . January 2002

The City may elect to Undertake studies to support development of a site-specific :

objective for ammonia for the recelvrng waters. Such studies would be conducted such

- that there will be no delay on planned |mplementatlon of nitrification/denitrification

facmtles

For the ultimate de5|gn capacrty of 14.0 MGD, the City of Thousand Oaks prepared a
Final Environmental Impact Report (FEIR) and a Final Supplemental Environmental
Iimpact Report (FSEIR) in accordance with the California Environmental Quality Act

" (Public Resource Code Section 21000 et.seq.). The FSEIR addressed potential effects
~of the discharge on downstream surface waters, groundwaters, and flooding. :

On January 6, 19874 the Thousand Oaks City Council adopted‘and passes Resolution .
No. 87-1 that certifies the FEIR and FSEIR. The adoption of the resolution remalned

uncontested during the 30 day legal challenge perlod that followed

- The expansmn protect is in conformance with the Cltys growth plan that prolects an
- ultimate population of 139,000 (in the year 2020).- The population will require about 14 -
MGD of wastewater treatment capacity. The prOJect IS 1n conformance wrth the Ventura .
g County Air Quallty Management Plan. . S

EIRs tdentlfled the foIIowmg srgnlflcant |mpacts to recelvrng waters lntroduced by the-r'
;_expansron prOJect : -

Vi g EER2 R RV e | WA Ie S

. concentratlons Effluent nltrate concentrations are a- magnltude hlgherthan those
found in the recelvrng water; however, these still remain below requnrements and
have not degraded the groundwater downstream of the. plant :

.'"'li)‘ o 'Durlng low flow conditions, the mcreased dlscharge would: 1) contlnue to support-_

) ’- - The increase dlscharge will further improve the mlneral quality of recelvmg water _'
by mf-rr\rlnr\mn an effluent with lower total dissolved solids, Qulfnfn and rhlnrldp,

riparian vegetatlon reducing channel capacity, 2) affect levee stability by
continuing to support the borrowing animal populatron inhibiting the banks, and

| ‘wetting the earthen levees, 3) contribute to the difficulty and cost of channel"

maintenance by’ contlnulng and perhaps increasing channel ‘wetness and
vegetation, and 4) contribute to the elevated groundwater levels by percolatlon
through the creek bed; :

cfs (0.8 to 2.2 percent) increase in the 100-year flood flow at the State Hospital
gage on Calleguas Creek. -The cumulative impact of urbanization throughout the

4

i) As .an indirect effect, the expanded facility would -accommodate further_._'
urbanization in the City of Thousand Oaks. This would result in a 270 cfs'to 720 -




City of Thousand Oaks, Hill Canyon Wastewater Treatment Plant ' NPDES No. CA0056284
Order No 96-044 , = : o

18.
20. -
21.

o 24,

Calleguas Creek Watershed WIII increase 100 year flood flows by about 9 peroent- -
(3,000 cfs at the State Hospltal gage) '

| iv) The increased drscharge would rmpact erosion. sedrment deposrtlon in the same

magnitudes as those above for peak dlscharges

With the adoption of Resolution No. 87- 1 the City of Thousand Oaks has implemented -
all mitigation measures identified in the FEIR and FSEIR either as stated or by alternative

“means. Considering the nature of the discharge (tertiary treated effluent) and the
- beneficial uses of the creek, the discharge requirements as they are -met, would

adequately address and reduce potential water quality impacts to negligible levels.

HCWTP filed a Notice of Termination (NOT) on June 28, 1993. The storm water
requirements of the general NPDES permit, for stormwater discharges associated W|th
industrial activity, were incorporated into Order No. 93-016 and will be incorporated into .
this Order. HCWTP implements a Storm_ Water. Pollutlon Preventlon Plan (SWPPP) to

' comply wrth the storm water requirements.

Pursuant to 40 CFR Part 403 the City developed and have |mplemented a USEPA 7
| ,approved lndustrlal wastewater pretreatment program. - In April 1995, the City completed' .

an evaluation -of their local limits. The final report, submitted in Septémber 1995,
proposed local Ilmlts for Arsenic, Cadmium, Chromium (total), Chromium (hexavalent)

Copper, Lead, Nrckel Silver, Zin, Chloroform Bls(2 ethylhexyl)phthalate and
, .Halomethanes ' _

The requrrements contalned in this Order are based on the Basrn Plan, other Federal and -

State plans, policies, guidelines, and best engineering Judgement and, as they are met,

- will be in conformance with the goals of the aforementioned water qualrty control plans
- and quI protect and maxntaln eX|strng benef1c1al uses of the receiving water

-The‘ D_:schargers monltonng data during 1_990.—1995 -consust_ently showed high effluent
quality. As a measure of plant performance, effluent quality performance goais are iisted
~ inthis Order. This approach requires the Discharger to measure its treatment efficiency, -

while recognizing normal variations'in treatment plant operatlons influent quality, and.
sampling and analytical techniques. .However, this approach does not address
substantial changes in piant operations that may occur in the future and could affect the .

quality of the treated effluent. As such, the performance goals may be modified by the .

Executive Officer, if warranted. The hsted efﬂuent performance goals . are: not an

' enforceable limitation or standard

The issuance of waste drscharge requlrements for this d:scharge is eXempt from the
provisions of Chapter 3 (commencing with Section 21100)-of Division 13.of the Public

“Resources Code (California Enwronmental Quallty Act) in accordance with Water Code. -
. Section 13389. :




City of Thousand Oaks, Hill Canyon Wastewater Treatment Plant " NPDES No. CA0056294
‘Order No. 96-044

~ The Regional Board has notlﬂed the dlscharger and interested agencies and persons of its |ntent '
to issue waste discharge requirements for this discharge and has provided them with an

| - opportunity to submit therr wntten views and recommendatlons

The Regional Board, ina public hearing, heard and con5|dered all comments pertalnlng to the
dlscharge and to the tentatlve requwements v

This Order shall serve as a Natlonal Pollutant Drscharge Elimination System permit pursuant to
Section 402 of the Federal Clean Water Act or amendments thereto, and shall take effect at the
- end of ten days from the date of its adoptlon provrded the Reglonal Administrator, USEPA, has

.. no objectlons

IT IS HEREBY ORDERED that the Clty of Thousand Oaks, in order to meet the provisions

contained in Division 7 of the California Water Code and regulations adopted thereunder, and

" the provisions of the Federal Clean Water Act and regulatlons and gurdelmes adopted
thereunder shall comply with the followmg -

L DISCHARGE. LlMlTATlONS

A EffiuentLimitations

1. | Waste dlscharged shall be l|m|ted to treated mumcrpal wastewater only, as',v
B proposed X :
2. The dlscharge of an effluent from Dlscharge Serial No 005 wrth constltuents in

- excess. of the followmg limits is prohlblted o

R fConvent|onal and nonconventlonal pollutants

N ‘Drscharqe lertatrons T . ‘.5; DR L
: SR ©~ 30-Day . 7-Day . ‘Daily _
»L,onsutuents- o+ Unifs . Average Y Average? = - Maximum?
Settleable Solids  ~ mLL 04— 03
BOD,(20°C) . - mgl . 20 . 80 o . e
. : AT lb_s/day§’ oo 800 . _2,700‘ e PR
| Suspended Solids rm_'g'/l_",' - e 15 S '40" e -
. lbsiday¥ = . 1,350 3600 . -t
Oiland Grease ~ mgl 10 -~ 15
- ‘ o ;lbs/_dayg’_ 900 e M1 350
Total Dissolved Solids - mg/L. T e 850 '

lbs/day? S 76,500 -




City of Thousand Oaks Hrll Canyon Wastewater Treatment Plant NPDES No. CA0056204
Order No. 96-044 R :

30-Day 7—Day. . : 'Dally

"ConstitUents.": SR L-_Jnits - Average’  Average ¥ MaXImum
‘Sufate . mgL  —= e 250
SRR lbsfday¥ - . — . 22,500
Chloride? - mglL N T
o bslday? e e 13,500
Boron : R mg/L - — e o 1.0
o lbsiday¥ e %0
Fluoride - mglL - T
S Ibs/day? - : —— 140
Total residual chiorine ¥ mg/L~ . t..' '--%'; K
s lbslday - e 9
Detergents (aszl\‘/l'_‘lZBIAS) ,mg/l.I — ‘_ L T _ 0.5
ST bslday® e =45
Nirate N plus ~~ mglL =~ = =l 40

Nitrte N - - lbs/day? e~ e 900,

'As defned in Standard Prowsmns Attachment N

'Except for grab samples :the darly maxrmum eﬁluent concentrat|on llmlt shall apply to flow—welghted 24 hour :
"composne samples ‘ : : . : : :

‘ Based on.the plant deSIQn flow rate of 10.8 mgd Durlng events such as storms ll’l whlch the flow exceeds the o

desxgn capacity,’ the mass. dlscharge rate llmltat|ons will be tabulated usmg the concentratlon llmlts and the_ ‘

B actual flow rates

In accordance with the Resolutlon 90 004, the chlorlde ||m|tat|on shall not be cons1dered to be wolated unless

' the effluent concentrations _of chlorides exceed 280 mg/L or water supply concentratlons plus 85 mg/L
'whlchever lS less : S _ . :

Total resrdual chlorlne concentratlons in excess of up to 0.3 mg/L shall not be conSIdered in violation 'of thls '

requirement provnded the total duration of such excursions do not exceed 15 minutes during any 24-hour period. “
Peaks in excess of 0.3 mg/L fasting less than one mlnute whlle changlng sulfur dioxide tanks shall not be -
consldered |n v10lat|on of this- requnrement : . -

Toxic pclIUta_nts‘: - Sl T T
. “Discharge Limitations

Constituent - Units- . 30-day Average?
Arsenic .~ pgl . . 50Z
a ‘ . lbs/day ¥ . 4.5




City of Thousand Oaks, Hill Canyon Wastewater Treatment Plant NPDES No. CA0056294
Order No. 96-044 S S : .

v Diét_:harqe Limitatiqn‘s
30-day Average ¥

Constituent I : Units

‘Barium

',Cad'mi'um

Chromium (V¥ .~

Cbp‘pevr-v
[foh |

Leéé‘,'
Mercury

~Selenium -

Zinc |

ntmory

. _C.“yanide'_ L
‘ En”d.ri.nﬂ’__

Lindane

lbs/day ¥ -

i " pglL
lbs/day ¥

"pg/L"'.'f .
 lbsiday ¥

fosiday ¥ -

I

“los/day ¥ -
..‘pg./L
o lbsiday ¥

~ |bs/day ¥

HalL
~ lbs/day ¥

poll

* Ibs/day ¥

: ’.‘90 |

17

- 5 : o
045

507

4.5

L
90

3007

.27

2

45
2 Z/‘-“_ _

- 0.18
1007
AR B

o507

45
1007

4
. '5:1/

450

- 054
gy

047

018

0.2
0.018




- City of Thousand Oaks, H|Il Canyon Wastewater Treatment Plant

Order No. 96-044 -

" Constituent B

”AC‘hIe_rdane' |
‘ ,b A’IA\/:I;e’.thb*ybchl‘or:
' 'Te:xaphene

| Diel‘dri.n‘ |

En do SUVh“a_n ‘. :
- VHeptvac;.h_lier;\_v

'Hexachlorocyclohexane"

alpha :
beta
gamma

".‘:".,_gPentachlorophenol :
S Ibs/day
O Twymn
© Aluminum-
Marjgahe_S'e_.

- 4,-chlc5ro-'3y-methylph_enc:>.l""-7':‘3:".

1,2-dichlorobenzene

~ 1,3-dichlorobenzene

;_t.lbs/day -

g/L‘

L wgll
o Ibs/day

mglL
. :Ibs/day

pg/L- ,

gl
~ Ibs/day ¥

>- 1’9/|'—: .
gl

*'f,,ug/L» L
~lbs/day ¥

Comel
Ibs/day ¥

~ Ibs/day ¥

NPDES No. CA0056204

' Discharge Limitations

30-day Average.?

01
. 0,009.
40 -
3.6

3
-0.27

25
023

. 022
0.02

001

] jo 0009

07
. 03
02
~0.09 - 4
0026
0.0023.

50
45
2710

600
54' :

- 600
54




City of Thousand Oaks, Hill Canyon Wastewater Treatment Plant

Order No 96-044

Constituent

1,4-dichlorobenzene

2,4-‘dichlo,rophenol‘: -

Dichloromethane S

" Halometharies
‘Chloroform j

= vv"."I'etr_ach'lo“roe'_th_yléne‘

 Heptachlor epoxide

- Fluoran‘thén_e' .

“Phenol -

- .‘.2,4,’_67Tr_ic'h_lorroph’en_o_l':_-' R

Toluene S
Aldrin
,B',enzene.-

24D

245TP (Sivex) .

APAHS

“lbs/day ¥

gl
L !bs/day

_ .pg/L‘
. Ibs/day ¥

/.lg/L'j -

e
. -Ibs/day ¥

- g/L .
: |DS/aay y .

L

Ibs/day y

gl
-’ lbs/day

gl
s Ibs/day

/ug/ L

- lbs/day ¥

pg/k
Ibs/day ¥

10

NPDES No. CAQ056294

 Discharge Limitations

30-day Average ¥

0.45

93
84

E . 5 -
045

100
9

5

045

©0.0009

S _'-“'300 .

63
50
45

0.0028

- 0.0003




City of Thousand Oaks Hl” Canyon Wastewater Treatment Plant '_ NPDES No. CA0056294

Order. No 96-044

A0

-
Y
~

Complrance may be determmed from a smgle analysis or from_the average of the mltlal analysis and three
addltlonal analyses taken .one week apart once the results of the lnltxal anaIyS|s are obtained. .

Based on total recoverable metals. These hmlts may be modified to total dissolved metals if the.Dlscharger

requests and has conducted a study on the water-effect ratio (\NER) accordmg to USEPA guldance document

'and/or state protocols,  if applicable.

The Dzscharger may, at his option, meet this llmltatlon as total chromlum o

. The recovery of free cyamde from metal complexes must be comparable to that achleved by Standard Methods'

412 F, G, and H (Standard . Methods for the Examination of Water and_Wastewater; Joint Editorial Board,

" American Public Health Association, American Water Works. Assocratlon and Water Pollutlon Control Federation

[VVater Enwronment Federation]; most recent edition).

ENDRIN shall mean the sum of endrin and'endrin aldehyde.

‘ ,'HALOMETHAN'ES shall mean the sum of bromoform, chloroform,"bromomethane, chloromethane,.
) Chlorodlbromomethane and drchlorobromomethane ' : . . : . :

3. Radloactrwty ofthe wastes dlscharged shall not exceed the llmlts specrfled in Tltle' - _
' 122, Chapter 15, Article 5, Sectlon 64443 of. the Catrfornra Code of Regulatlons .

or subsequent revnsrons

‘,4. . The anthmetlc mean of BOD (20°C) and suspended SOlldS values by welght for

. effluent samples collected in a period of 30 consecutive calendar days shall not

exceed 15 percent of the arithmetic mean of values, by weight, for influent.

samples collected at approxrmately the same t|me dunng the ‘same period. .

- 5. The wastes’ drscharged to water courses shall at all tlmes be adequately1 e
S _-dlsmfected For the purpose of this requirement, the wastes shall be considered =
-~ adequately disinfected if the median number of- collform organisms-at-some point -

S 1n the treatment process does not exceed 2. 2 per 100 mllllllters and the number
: sample wrthm any 30-day period. The medlan value shall be determined from the
‘bacteriological results of the last. seven (7) days for which analysis have been
completed. Samples shall be collected at a time when wastewater flow and

.. Characteristics are most - demandmg on treatment faC|Irt|es and disinfection

. processes. S = : o

: 6. . The wastes dlscharged to water courses shall have recelved treatment equlvalent s

_to that of filtered wastewater. Filtered wastewater means oxidized and coagulated

‘wastewater which has been passed through natural undisturbed soils or filter

media, such as sand or diatomaceous earth, so that the turbidity of the filtered
wastewater does not exceed (a) a daily average of 2 Nephelometric turbidity units
(NTU’s), (b) and does not exceed 5 NTU's more than 5 percent of the tlme (72
minutes) during any 24 hour penod

» ”Oxrdlzed wastewater" means wastewater in which the organlc matter has been

stabilized, is nonputrescrble and contains dissolved oxygen. "Coagulated.

11




' Clty of Thousand Oaks Hlll Canyon Wastewater Treatment Plant * NPDES No. CAQ056294

Order No. 96- 044

wastewater means oxidized wastewater in which coIloxdal and finely divided -
suspended- matter have been destabilized and agglomerated upstream of a filter

by the addltron of sultable floc-formlng chem|ca]s

7. Acute Toxicity leltatlon

a. The acute't_oxicity of the effluent shall be such that the ‘ave'ragevsurvival in the

- undiluted effluent for any three (3) consecutive 96-hour static or continuous flow
_ bioassay tests shall be at least 90%, with no single test less than 70% survival. |

b. - If the discharge conslstently exceeds the acute toxicity limitation, a toxicity

- identification evaluation (TIE) is required. The TIE shall include -all reasonable

steps to identify the source(s) of toxicity. Once the source of toxicity is identified,

the Discharger shall take all reasonable steps necessary to reduce toxicity to the

- required level. However, prior-to January 2002, toxicity in excess of the limits

~ above ‘due solely to .ammonia shall not be consndered a vrolatlon of ‘these
requrrements T

v : Efﬂuent Qualltv Performance Goals

 The performance goals are based upon the actual performance of the dlscharge facxllty s
“and are .specified here only ‘as an indication of the efficiency of the treatment facility. .
“ They. are not to be conS|dered as llmltatlons or standards for the regulatlon of the,

treatment facnllty

The Reg|onal Board, believes that the discharger should make every reasonable effort to
- maintain the following effluent quality performance goals (EQPGs). If the discharger .- '
consistently’ meets EQPGs, a request to the Executive Oft"cer for monitoring relief for -~
these parameters is‘-warranted and may be. mcluded with a quarterly momtorlng report.

.. Any exceedance of any EQPG shall be reported to the Regional Board in the following. - -
report If exceedance of-any particular goal persists during two succeeding quarterly

: monitoring : periods, the Discharger shaii submit with the second quarterly monitoring
. report a descrlptlon of the exceedance, cause(s) of the exceedance and any proposed: ‘
correctlve measures, If necessary. _ : - C

- The Executlve Ofﬂcer may modlfy any of the performance goals lf the Dlscharger
~_requests and has demonstrated that the change is Warranted :

Effluent Qualltv F’erformance Goals .

. 30-day  Daily

- Constituent S .‘Units | Average  Maximum’
BOD,20°C . mglL . 10w
Suspended SOlldS ' ' mg/ll 58 W —
Aluminum’ - Cpgll - -~ 104Y
Antimony - . pgll 1.4

Barium B R el

12




City of Thousand Oaks; Hill Canyon Wastewater Treatment Plant '

Order No 96-044 .

NPDES No. CA0056204

Efﬂuent Qualltv Performance Goals

‘ 30-day - Daily
Constituent Units Average Maximum
Chromium : Cogll - 43.9%

- Copper : B 7 | T - T
Cdron o Cpgll 150 .
Lead o om0 = 740"
Manganese "~ - . . g/l = 44Y
Nickel . B o pgllooe e el
- Silver . S gl o 38Y
© Zinc - - o om0 o 108Y
- 1,4- chhlorobenzene w10
. Chloroform- o poll e 7.6%
"__Bromodlchloromethane ' Coougll T - 3.9
. Dibromochloromethane =~ - pgll e 4
- Phenol gl g2l
- Remalnmg priority pollutants e pg/L R ,.«"PQL‘Z’

CC where” Xy

,Numerlcal efﬂuent quallty performance goals were derrved statrstlcally usrng effluent performance data for the b,

period of 1990 through 1994 Effluent values (X) are assumed to be lognormally “distributed: - The use of
logarithmiic transformation equation, Y; ='Ln (X), results -in effluent vaiues (Y) that are normally dlstnbuted

'Efﬂuent quallty performance goals are determlned by.the equatlon Ty

X95 = exp [U + (Z os) (U'n)]

= dtscharge effluent quallty performance goal at the 95th percentlle of the normal
"dlstrlbutlon : : . R - .
= u;, o= mean of. the dlstrlbutlon of the average of n values transformed
295 = z-value from the Table of Areas under the Standard Normal Curve equal to 1. 645 at 95,"'
e ' percent S : o
" = standard deV|at|on of the’ dlstrlbutlon of the average of n values transformed

. vExp is an exponentlal to the base "e" value = 2 7183

|

PQL (Practlcal Quantitation lelt) shall. be determlned by multlplylng the USEPA publlshed ‘method detection. .
“limit (MDL) (Attachment 1) or the Discharger's  MDL approved by the Executlve Off icer W|th the factor t" ive (5) ‘

for carcmogens and ten (10) for non- carcrnogens

" , RECEIVING WATER REQUlREMENTS

B ’.»'Recelvmq Water leltatlons

1. .. The temperature of the recelvmg water at any tlme or place and within any given
'~ 24-hour period shall not be increased by more than 5°F (or above 70°F if the

ambient receiving water temperature is less than 60 F)asa result of the waste
dlscharged : - » S

13




Clty of Thousand Oaks, Hill Canyon Wastewater Treatment Plant - NPDES No. CA0056294

Order 'No. 96- 044 '

2.

The pH of the receiving water shall not be depressed below 6.5 or raised above '

8.5 as a result of wastes discharged. Ambient pH levels shall not be changed
more than 0.5 umts from hatural condltlons asa result of wastes dlscharged

- The dlssolved oxygen in the recelvmg water shall not be depressed below 5 mg/L :
. as a result of the wastes discharged.

. _-..,The wastes dlscharged shall not contain substances that result | |n increases ln the e
s _BOD wh|ch adversely affect. beneftctal uses of the recelvrng water

: The  wastes 'dlscharged shall not contaln_ .blostlmulatory substances in
- -concentrations that promote aquatic growth to the extent that such growth causes
: ,_nuisancevor adversely affects beneficial uses of'the receiving wat'ers :

. The wastes dlscharged shall not cause the recelvmg waters 1o contaln any
) substance m concentratlons that adversely affect any desxgnated benef|C|al use.’

~The wastes dlscharged shall not degrade surface water commun|t|es and‘
- populatlons lncludlng vertebrate mvertebrate and plant specnes

The wastes dlscharged shall not result in problems due to breedmg of mosqultos
' gnats black flles mldges or other pests . ,

: The wastes dlscharged shall not contaln any mdmdual pestrcrde or combmatlon
- of pestlmdes in - concentrations ‘that adversely -affect beneficial uses of the -
. receiving waters. - Theré shall be no lncrease in pes’nctde concentratlon found in.

- bottom sedlments or aquatic Ilfe

_ lne wastes dlscnarged shall not. alter tne natural taste odor, and coior of fish, ey
-+ shellfish, or other sun‘ace water resources used for human consumptlon

'ln order to protect aquatlc life, ammoma in recetvmg water shall not exceed N
' ‘concentrations specified in Tables 3-2 and 3-4 of the Basin Plan (Attachment 2)

B v as a result of the wastes dlscharged subject to the followmg Condltlons S

14

«'The wastes dlscharged shall not result in wsnble floatmg part|culates foams and S
. oil and grease in the recewmg water Ty : : : =

"+ The Dlscharger w1|l have upto 8 years follownng the adoptlon of the Basm Plan'y-; R
(i) to make the necessary adJustments/lmprovements to meet these objectives; or . ‘
- (i) to conduct studies leadmg to an ‘approved, less restrlctlve site specific . -~~~
objective for ammonia. If it is-determined that there is an immediate threat or -
- 1mpa|rment of beneficial uses due to ammonia, the objectives in Tables 3-2 and .
' 3-4 of Attachment 2 shall apply and the tlmmg of compllance will be determlned
'on a case- by-case basis. : ,




- City of Thousand Oaks Hrll Canyon Wastewater Treatment Plant NPDES No. CA0056294
Order No. 96- 044 ' , : :

13..  Inorderto protect underlying groun'dwater bas’ins,v ammonia sha'll not be present '

" atlevels that, when oxidized, to nitrate, pose a threat to grou'_ndwater.

, »Receivinq W’ater'Qualitv Obiective -

There shall be no chronic tOXIcrty in amblent Waters as a result of wastes discharged.

If the chronic toxmty in the recelvmg water downstream of the dlscharge pornt

-consrstently exceeds 1.0 TU, in a critical life stage test, the Discharger shall determine
if the cause of the exceedance is the wastes d|soharged Ifit is determined that the
wastes discharged caused the exceedance, the Discharger shall conduct a toxicity
_identification evaluation (TIE). The TIE shall include .all reasonable steps to identify the -
sources of toxicity. Once the sources are identified, the Drscharger shall take all

o reasonable steps to reduce tOX|CIty to meet the objectrve -

' 'SLUDGE REQUIREMENTS

. For blosollds management the Drscharger must comply with all requ1rements of 40 CFR» o
Parts 257, 238, 501, and 503 mcludrng all monrtorlng, recordkeeplng, and reportlng v

requrrements

- Smce the State of Cahfornla henoe the Reglonal Board has not been delegated the
. authonty to implement the sludge program ‘enforcement -of the .sludge requrrements o
: contamed in thls Order and permit shall be the sole responS|b1hty of USEPA '

) v.'.,"PRETREATMENT REQUIREMENTS

._11.] Th|s Order mcludes the drschargers pretreatment program as. prewouslyf

e -submltted to this Regional Board. Any change to the program shalli be reported

= to the Reglonal Board and USEPA in wr|t|ng and shall not beoome effeotlve until o | _" |

h approveo by the t:xecutrve urﬂcer ano tne USEPA Hegronal Aom|n|31rator

20 'The Dlscharger shall |mplement and enforce its approved pretreatment program L
- The Discharger shall be responsible and liable for the performance of all .

~ pretreatment requlrements contalned in Federal Regulations 40 CFR Part 403 . _

including subsequent regulatory revisions thereof. Where Part 403 or subsequent .~ -

E revision places mandatory actlons upon the City as Control Authority but does not

.+ specify a timetable for complet|on of the actions, the Discharger shall complete'. o
. the required actions within six months from the effective date of this Order orthe .
effective date of Part 403 revisions, whichever comes later. :For violations of -
' pretreatment requirements, the stcharger shall be subject to enforcement
actions, penalties, fines, and other remedies by the Regional Board, USEPA, or

other appropriate parties, as provided in the Clean Water Act. The Regional

Board or USEPA may initiate enforcement action against an industrial user for
. non-compliance with acceptable standards and requxrements as’ provnded in'the -

- Clean Water Act and/or the Callfornla Water Code.

15




Crty of Thousand Oaks Hill Canyon Wastewater Treatment Plant ~ NPDES No. CA0056294
Order No. 96-044 : - S

3.

- The Dlscharger shall enforce the requrrements promulgated under Sectlons‘ ;
- 307(b), 307(c), 307(d), and 402(b) of the Federal Clean Water Act. The =~
discharger -shall require industrial users subject to the Federal Categorical -

Standards to achieve compliance no later than the date specified in those

. requirements or,in the case of a new industrial user, upon commencement ofthe
, dlscharge o

"~ The Drscharger shaII perform the pretreatment functlons as requnred in: Federal'
”Regulatlons 40 CFR Part 403 mcludmg, but not limlted to:

' a. .'“Implement the necessary Iegal authorltles as prowded in 40 CFR-

-403.8(f)(1);

o '_ b ~ Enforce the pretreatment requ1rements under 40 CFR 403 5 and 403. 6

N c. . Implement the programmatrc functlons as provrded in 40 CFR 403, 8(f)(2) :
o and . . _ : BT _ ‘
“ d. ..‘-'Prowde the reqwsrte fundlng of personnel to lmplement the pretreatment»' , "

_.program as prowded |n 40 CFR 403 8(f)(3)

The Dlscharger shaII submrt annually a report to the Reglonal Board the State: SR
" Board, and the Environmental Protection' Agency, Region 9, descrtblng the

- discharger’s pretreatment activities over the previous twelve months. Inthe event -

- the discharger is not in comphance with any conditions or requirements of this -
SRR Apermlt then the discharger will-also include the reasons for non-compliance and g
- state how and. when the discharger shall- comply ‘with such conditions and . -

- * ‘requirements. THis annual report is due on March. 1 ‘of each year and shall

T contain, but -not - be limited " to, ‘the mformatron, required- in the attached 'b

- "Requirements for Pretreatment Annual Report." (Attachment 3), or anyapproved. - Y
=.-"ﬂ"rev13ed version thereof . e . S

S OVL REQUIREMENTS AND PROVISIONS

: 1.‘.“

g Dlscharge of wastes to any pomt other than specmcally descrlbed in thls Order
. and permlt is prohlblted ‘and constltutes a V|olatlon thereof :

Iy The Dlscharger shall comply Wlth aII appllcable efﬂuent Ilmltatlons natlonal. Ce
" standards of:performance; toxic and pretreatment efﬂuent standards, and all -,
federal regulations established pursuant to Sections 301, 302 303(d), 304, 306
- 307, 316 and 405 of the Clean Water Act and amendments thereto s

: AThIS Order mcludes the attached Monltormg and Reportrng Program (Attachment 4

T). - If there is any conflict between provisions stated in the Monitoring -and
Reporting Program and the Standard Provisions, those provrsmns stated in the

' Monltorlng and. Reportrng Program prevall

16




City of Thousand Oaks, Hill Canyon Wastewater Treatment Plant - NPDES No. CA0056294 -

Order No. 96- 044

- 4, ThlS Order mcludes the attached "Standard Provrsuons and General Momtormg
- and Reporting Requirements" (Standard Provisions, Attachment N). "If there is
~any conflict between provnsmns stated hereinbefore and the attached "Standard .
: Provnsnons those prowsmns attached herelnbefore prevail.. '

5 3 ‘ThIS Order mcludes the attached "Storm Water Pollutlon Preventlon Plan"
I ',(Attachment A) : : :

B The Dlscharger shaII prowde standby or. emergency power facnltles and/or
. storage capacity or other means so that in the everit of plant upset or outage due
~ " 'to power failure or other cause, dlscharge of 1 raw or madequately treated sewage-

: _-does not oceur. - - - y

7. - The Drscharger shall protect the facmty from mundatlon ‘which could occur as a
- result of a flood havrng a predlcted frequency of once in 100 years "

o8 . V ThIS Order may be mod|f|ed revoked and relssued or termlnated in accordance L
‘ ‘with the provrsmns of 40 CFR Parts 122 44 122 62, 122 63 122 64 125 62 and "~

]125 64.

B/ EXPIRATION DATE
e .ThlS Order explres on May 10 2001

- The Dlscharger must file a Report of Waste Dlscharge |n accordance W|th Title 23

¥ California Code of Regulations, not later than 180 days in advance of the explratlon date

. _-as apphcatlon for |ssuance of new. waste dlscharge requ1rements
RV fRESClSSlON |

"';-r - Order No 93 016 adopted by thls Board on Apnl 5 1993 is- hereby rescmded

_ "I Robert P Ghlrellr Execut|ve Offlcer do hereby certlfy that the foregomg is a fuII true and -
- correct copy -of an Order adopted by the Cahforma Reglonal Water Quallty Control Board Los L

o Angeles Regton on. June 10 1996

. ROBERTP GHIRELLI DEnV
: Executlve Offlcer '

" JAVC-A

97




